
CONFORMED DRAWINGS



GENERAL AND DISCPLINE DETAILS
1 G 1 COVER SHEET

2 G 2 DRAWING INDEX

3 G 3 GENERAL / CIVIL LEGEND

4 G 4 GENERAL NOTES

5 G 5 ABBREVIATIONS I

6 G 6 ABBREVIATIONS II

7 G 7 ABBREVIATIONS III

8 SG-G 1 SAN GABRIEL WWTP PROPOSED PROCESS FLOW DIAGRAM

9 SG-G 2 SAN GABRIEL WWTP HYDRAULIC PROFILE I

10 SG-G 3 SAN GABRIEL WWTP HYDRAULIC PROFILE II

11 SG-G 4 SAN GABRIEL WWTP DESIGN CRITERIA

12 SG-G 5 SAN GABRIEL WWTP AREA CLASSIFICATION

13 SG-G 6 SAN GABRIEL WWTP MATERIALS SCHEDULE

DEMOLITION
14 SG-D 1 SAN GABRIEL WWTP OVERALL DEMOLITION PLAN AND GENERAL DEMOLITION NOTES

15 SG-DA 1 SAN GABRIEL WWTP COARSE BAR SCREEN DEMOLITION PLAN AND SECTIONS

16 SG-DA 2 SAN GABRIEL WWTP INFLUENT LIFT STATION DEMOLITION LOWER AND UPPER PLAN

17 SG-DA 3 SAN GABRIEL WWTP INFLUENT LIFT STATION DEMOLITION PHOTOS

18 SG-DA 4 SAN GABRIEL WWTP INFLUENT LIFT STATION DEMOLITION ROOF PLAN

19 SG-DA 5 SAN GABRIEL WWTP INFLUENT LIFT STATION DEMOLITION SECTIONS

20 SG-DB 1 SAN GABRIEL WWTP GRIT CHAMBER DEMOLITION PLAN AND SECTIONS

21 SG-DC 1 SAN GABRIEL WWTP TREATMENT UNIT DEMOLITION PLAN

22 SG-DC 2 SAN GABRIEL WWTP TREATMENT UNIT DEMOLITION PHOTOS

23 SG-DD 1 SAN GABRIEL WWTP BLOWER AREA DEMOLITION PLAN AND SECTIONS

24 SG-DE 1 SAN GABRIEL WWTP AERATED SLUDGE HOLDING TANK DEMOLITION PLAN

25 SG-DE 2 SAN GABRIEL WWTP SLUDGE DRYING BEDS DEMOLITION PLAN

26 SG-DE 3 SAN GABRIEL WWTP SLUDGE DRYING BEDS DEMOLITION DETAILS

27 SG-DF 1 SAN GABRIEL WWTP SODIUM BISULFITE DEMOLITION PHOTOS AND DETAILS

29 SG-DF 3 SAN GABRIEL WWTP ABANDONDED HYDROPNEUMATIC TANK DEMOLITION PHOTO

CIVIL
31 SG-C 1 SAN GABRIEL WWTP EXISTING SITE PLAN AND CONTROL SURVEY

32 SG-C 2 SAN GABRIEL WWTP PROPOSED SITE PLAN

33 SG-C 3 SAN GABRIEL WWTP GRADING AND PAVING PLAN

34 SG-C 4 SAN GABRIEL WWTP PLAN AND PROFILE

35 SG-C 5 SAN GABRIEL WWTP YARD PIPING PLAN NORTH

36 SG-C 6 SAN GABRIEL WWTP YARD PIPING PLAN SOUTH

37 SG-C 7 SAN GABRIEL WWTP TEMPORARY EROSION CONTROL PLAN AND CONTRACTOR STAGING AREA

38 CZ 1 CIVIL DETAILS I

39 CZ 2 CIVIL DETAILS II

40 CZ 3 CIVIL DETAILS III

41 CZ 4 CIVIL DETAILS IV

42 CZ 5 CIVIL DETAILS V

ARCHITECTURAL
43 A 1 ARCHITECTURAL LEGENDS, ABBREVIATIONS, SYMBOLS AND NOTES

44 SG-AI 1 ARCHITECTURAL COORDINATED ELECTRICAL HOUSES LIFE SAFETY PLANS

45 SG-AH 1 SAN GABRIEL WWTP ARCHITECTURAL ADMINISTRATION AND BLOWER BUILDING DEMOLITION AND MODIFICATION FLOOR PLANS

46 AZ 1 ARCHITECTURAL DOOR AND WINDOW SCHEDULE AND DETAILS

STRUCTURAL
47 S 1 STRUCTURAL DESIGN CRITERIA AND GENERAL NOTES

48 S 2 STRUCTURAL GENERAL NOTES, SYMBOLS AND ABBREVIATIONS

49 SG-SA 1 SAN GABRIEL WWTP COARSE BAR SCREEN IMPROVEMENTS PLAN, SECTIONS AND DETAILS

50 SG-SA 2 SAN GABRIEL WWTP INFLUENT LIFT STATION MODIFICATIONS FOUNDATION PLAN

51 SG-SA 3 SAN GABRIEL WWTP INFLUENT LIFT STATION MODIFICATIONS TOP PLAN

52 SG-SA 4 SAN GABRIEL WWTP INFLUENT LIFT STATION MODIFICATIONS SECTIONS

53 SG-SB 1 SAN GABRIEL WWTP GRIT CHAMBER MODIFICATIONS LOWER PLAN

54 SG-SB 2 SAN GABRIEL WWTP GRIT CHAMBER MODIFICATIONS UPPER PLAN AND SECTIONS

55 SG-SB 3 SAN GABRIEL WWTP GRIT CHAMBER MODIFICATIONS SECTIONS

56 SG-SB 4 SAN GABRIEL WWTP GRIT CHAMBER PLATFORM DETAILS AND SECTIONS

57 SG-SC 1 SAN GABRIEL WWTP AERATION BASIN MODIFICATIONS PLAN AND SECTIONS

58 SG-SC 2 SAN GABRIEL WWTP RAS METER VAULTS PLAN AND SECTION

59 SG-SD 1 SAN GABRIEL WWTP BLOWER IMPROVEMENTS PLAN AND SECTION

60 SG-SE 1 SAN GABRIEL WWTP AERATED SLUDGE HOLDING TANK MODIFICATIONS - PLAN AND SECTION

61 SG-SF 1 SAN GABRIEL WWTP SODIUM BISULFITE STORAGE AND FEED AREA PLANS

62 SG-SF 2 SAN GABRIEL WWTP SODIUM BISULFITE STORAGE AND FEED AREA SECTIONS AND DETAIL

63 SG-SG 1 SAN GABRIEL WWTP WET WEATHER STORAGE MODIFICATIONS PLAN AND SECTIONS

64 SG-SI 1 SAN GABRIEL WWTP COORDINATED ELECTRICAL HOUSES I AND II PLAN AND SECTION

65 SG-SI 2 SAN GABRIEL WWTP COORDINATED ELECTRICAL HOUSE III PLAN AND SECTION

66 SZ 1 STRUCTURAL STANDARD DETAILS I

67 SZ 2 STRUCTURAL STANDARD DETAILS II

68 SZ 3 STRUCTURAL STANDARD DETAILS III

69 SZ 4 STRUCTURAL STANDARD DETAILS IV

70 SZ 5 STRUCTURAL STANDARD DETAILS V

71 SZ 6 STRUCTURAL STANDARD DETAILS VI

72 SZ 7 STRUCTURAL STANDARD CONCRETE REPAIR DETAILS

73 SZ 8 STRUCTURAL SPECIAL INSPECTIONS I

74 SZ 9 STRUCTURAL SPECIAL INSPECTIONS II

G-2
DRAWING INDEX

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

ELECTRICALPROCESS MECHANICAL
75 M 1 PROCESS MECHANICAL LEGEND

76 SG-MA 1 SAN GABRIEL WWTP COARSE BAR SCREEN MODIFICATION PLAN AND SECTIONS

77 SG-MA 2 SAN GABRIEL WWTP INFLUENT LIFT STATION PLAN

78 SG-MA 3 SAN GABRIEL WWTP INFLUENT LIFT STATION SECTION I

79 SG-MA 4 SAN GABRIEL WWTP INFLUENT LIFT STATION SECTION II

80 SG-MB 1 SAN GABRIEL WWTP GRIT CHAMBER IMPROVEMENTS PLANS

81 SG-MB 2 SAN GABRIEL WWTP GRIT CHAMBER IMPROVEMENTS - SECTIONS I

82 SG-MB 3 SAN GABRIEL WWTP GRIT CHAMBER IMPROVEMENTS - SECTIONS II

83 SG-MC 1 SAN GABRIEL WWTP PROCESS AREA ENLARGED PLAN

84 SG-MC 2 SAN GABRIEL WWTP ENLARGED PROCESS AREA SECTION I

85 SG-MC 3 SAN GABRIEL WWTP TREATMENT UNIT LOWER PLAN

86 SG-MC 4 SAN GABRIEL WWTP TREATMENT UNIT SECTIONS II

87 SG-MC 5 SAN GABRIEL WWTP RAS METER VAULTS PLAN AND SECTION

88 SG-MD 1 SAN GABRIEL WWTP BLOWER AREA PLAN

89 SG-MD 2 SAN GABRIEL WWTP BLOWER AREA SECTIONS I

90 SG-ME 1 SAN GABRIEL WWTP AERATED SLUDGE HOLDING TANK MODIFICATIONS - PLAN

91 SG-ME 2 SAN GABRIEL WWTP AERATED SLUDGE HOLDING TANK MODIFICATIONS - SECTION

92 SG-MF 1 SAN GABRIEL WWTP SODIUM BISULFITE STORAGE AND FEED AREA - PLAN

93 SG-MF 2 SAN GABRIEL WWTP SODIUM BISULFITE STORAGE AND FEED AREA - SECTION

94 SG-MG 1 SAN GABRIEL WWTP WET WEATHER STORAGE MODIFICATIONS PLAN

95 MZ 1 STANDARD MECHANICAL DETAILS I

96 MZ 2 STANDARD MECHANICAL DETAILS II

97 MZ 3 STANDARD MECHANICAL DETAILS III

98 MZ 4 STANDARD MECHANICAL DETAILS IV

99 MZ 5 STANDARD MECHANICAL DETAILS V

100 MZ 6 STANDARD MECHANICAL DETAILS VI

101 MZ 7 STANDARD MECHANICAL DETAILS VII

HVAC
102 H 1 HVAC LEGEND, SYMBOLS, AND ABBREVIATIONS

103 H 2 HVAC SCHEDULE AND CONTROLS SCHEMATICS

104 SG-HI 1 SAN GABRIEL WWTP COORDINATED E-HOUSE I HVAC PLAN

105 SG-HI 2 SAN GABRIEL WWTP COORDINATED E-HOUSE II HVAC PLAN

106 SG-HI 3 SAN GABRIEL WWTP COORDINATED E-HOUSE III HVAC PLAN

107 HZ 1 HVAC DETAILS

ELECTRICAL
108 E 1 ELECTRICAL LEGEND I

109 E 2 ELECTRICAL LEGEND II

110 E 3 ELECTRICAL NOTES

111 E 4 ELECTRICAL LIGHTING FIXTURE SCHEDULE

112 SG-D 100 SAN GABRIEL WWTP OVERALL SITE ELECTRICAL DEMOLITION PLAN

113 SG-D 200 SAN GABRIEL WWTP EXISTING ELECTRICAL DISTRIBUTION  DEMOLITION ONE-LINE DIAGRAM

114 SG-D 300 SAN GABRIEL WWTP EXISTING SWITCHGEAR SWGR-1 DEMOLITION ONE-LINE DIAGRAM

115 SG-D 400 SAN GABRIEL WWTP EXISTING SWITCHBOARD SWBD-1 DEMOLITION ONE-LINE DIAGRAM

116 SG-D 500 SAN GABRIEL WWTP EXISTING MOTOR CONTROL CENTER MCC-1 DEMOLITION ONE-LINE DIAGRAM

117 SG-D 600 SAN GABRIEL WWTP EXISTING MOTOR CONTROL CENTER MCC-2 DEMOLITION ONE-LINE DIAGRAM

118 SG-D 700 SAN GABRIEL WWTP EXISTING MOTOR CONTROL CENTER MCC-3 DEMOLITION ONE-LINE DIAGRAM

119 SG-D 800 SAN GABRIEL WWTP EXISTING POWER PANEL PP-F DEMOLITION ONE-LINE DIAGRAM

120 SG-DA 100 SAN GABRIEL WWTP EXISTING COARSE BAR SCREEN ELECTRICAL DEMOLITION PLAN

121 SG-DA 200 SAN GABRIEL WWTP EXISTING INFLUENT LIFT STATION  ELECTRICAL BUILDING DEMOLITION PLAN

122 SG-DA 300 SAN GABRIEL WWTP EXISTING INFLUENT LIFT STATION  ELECTRICAL DEMOLITION PLAN

123 SG-DB 100 SAN GABRIEL WWTP EXISTING HEADWORKS BUILDING ELECTRICAL DEMOLITION PLAN

124 SG-DD 100 SAN GABRIEL WWTP EXISTING BLOWER AREA ELECTRICAL DEMOLITION PLAN

125 SG-DG 100 SAN GABRIEL WWTP EXISTING IRRIGATION HIGH SERVICE PUMP STATION ELECTRICAL DEMOLITION PLAN

126 SG-DG 200 SAN GABRIEL WWTP EXISTING IRRIGATION TRANSFER PUMP STATION ELECTRICAL DEMOLITION PLAN

127 SG-DH 100 SAN GABRIEL WWTP EXISTING BUILDING ELECTRICAL DEMOLITION PLAN

128 SG-E 1 SAN GABRIEL WWTP OVERALL SITE ELECTRICAL NEW WORK PLAN

129 SG-E 2 SAN GABRIEL WWTP SWITCHGEAR SWGR-1 ONE-LINE DIAGRAM

130 SG-E 3 SAN GABRIEL WWTP SWITCHGEAR SWGR-2 ONE-LINE DIAGRAM

131 SG-E 4 SAN GABRIEL WWTP NEW MOTOR CONTROL CENTER MCC-1 ONE-LINE DIAGRAM

132 SG-E 5 SAN GABRIEL WWTP NEW MOTOR CONTROL CENTER MCC-2 ONE-LINE DIAGRAM

133 SG-E 6 SAN GABRIEL WWTP NEW MOTOR CONTROL CENTER MCC-3 ONE-LINE DIAGRAM

134 SG-E 7 SAN GABRIEL WWTP NEW MOTOR CONTROL CENTER MCC-4 ONE-LINE DIAGRAM

135 SG-E 8 SAN GABRIEL WWTP COORNIDATED E-HOUSE I PLAN

136 SG-E 9 SAN GABRIEL WWTP COORDINATED E-HOUSE II PLAN

137 SG-E 10 SAN GABRIEL WWTP COORDINATED E-HOUSE III PLAN

138 SG-E 11 SAN GABRIEL WWTP PANELBOARD SCHEDULES

139 SG-E 12 SAN GABRIEL WWTP ELECTRICAL DUCTBANK SCHEDULE I

140 SG-E 13 SAN GABRIEL WWTP ELECTRICAL DUCTBANK SCHEDULE II

141 SG-E 14 SAN GABRIEL WWTP ELECTRICAL DUCTBANK SCHEDULE III

142 SG-E 15 SAN GABRIEL WWTP ELECTRICAL DUCTBANK SCHEDULE IV

143 SG-E 16 SAN GABRIEL WWTP ELECTRICAL DUCTBANK SCHEDULE V

144 SG-EA 1 SAN GABRIEL WWTP COARSE BAR SCREEN POWER PLAN

145 SG-EA 2 SAN GABRIEL WWTP INFLUENT LIFT STATION  POWER PLAN

146 SG-EB 1 SAN GABRIEL WWTP GRIT CHAMBER LOWER LEVEL POWER PLAN

147 SG-EB 2 SAN GABRIEL WWTP GRIT CHAMBER UPPER LEVEL POWER PLAN

148 SG-EC 1 SAN GABRIEL WWTP AERATION BASIN POWER PLAN

149 SG-EC 2 SAN GABRIEL WWTP RAS METER VAULTS ELECTRICAL PLAN

150 SG-ED 1 SAN GABRIEL WWTP BLOWER AREA POWER PLAN

151 SG-EE 1 SAN GABRIEL WWTP AERATED SLUDGE HOLDING TANK  PD BLOWER PLAN

152 SG-EF 1 SAN GABRIEL WWTP SODIUM BISULFITE STORAGE AND FEED AREA  POWER AND LIGHTING PLAN

153 SG-EG 1 SAN GABRIEL WWTP WET WEATHER STORAGE TANK PLAN

154 SG-EG 2 SAN GABRIEL WWTP PECAN BRANCH TRANSFER PUMP STATION PLAN

155 SG-EG 3 SAN GABRIEL WWTP IRRIGATION HIGH SERVICE PUMP STATION POWER PLAN

156 SG-EH 1 SAN GABRIEL WWTP ADMINISTRATION AND BLOWER BUILDING MODIFICATION POWER PLAN

157 EY 1 SAN GABRIEL WWTP ELECTRICAL SCHEMATIC I

158 EY 2 SAN GABRIEL WWTP ELECTRICAL SCHEMATIC II

159 EY 3 SAN GABRIEL WWTP ELECTRICAL SCHEMATIC III

160 EY 4 SAN GABRIEL WWTP ELECTRICAL SCHEMATIC IV

161 EY 5 SAN GABRIEL WWTP ELECTRICAL SCHEMATIC V

162 EY 6 SAN GABRIEL WWTP ELECTRICAL SCHEMATIC VI

163 EZ 1 ELECTRICAL STANDARD DETAILS I

164 EZ 2 ELECTRICAL STANDARD DETAILS II

165 EZ 3 ELECTRICAL STANDARD DETAILS III

INSTRUMENTATION
166 I 1 INSTRUMENTATION LENGEND I

167 I 2 INSTRUMENTATION LENGEND II

168 SG-I 1 SAN GABRIEL WWTP CONTROL SYSTEM ARCHITECTURE

169 SG-IA 1 SAN GABRIEL WWTP BAR SCREEN AND INFLUENT LIFT STATION P&ID

170 SG-IB 1 SAN GABRIEL WWTP GRIT REMOVAL P&ID

171 SG-IB 2 SAN GABRIEL WWTP GRIT CLASSIFIER P&ID

172 SG-IC 1 SAN GABRIEL WWTP TREATMENT UNIT AND RETURN ACTIVATED SLUDGE P&ID

173 SG-ID 1 SAN GABRIEL WWTP AERATION BLOWER SYSTEM P&ID

174 SG-IE 1 SAN GABRIEL WWTP AERATED SLUDGE HOLDING TANK BLOWER AND MISCELLANEOUS P&ID

175 SG-IF 1 SAN GABRIEL WWTP SODIUM BISULFITE STORAGE SYSTEM P&ID

176 SG-IF 2 SAN GABRIEL WWTP SODIUM BISULFITE FEED SYSTEM P&ID

177 SG-IG 1 SAN GABRIEL WWTP WW BLOWER AND PECAN BRANCH TRANSFER PUMP STATION P&ID

178 SG-IG 2 SAN GABRIEL WWTP IRRIGATION TRANSFER PUMP STATION P&ID

179 IZ 1 INSTRUMENTATION INSTALLATION DETAILS I

180 IZ 2 INSTRUMENTATION INSTALLATION DETAILS II

 SODIUM  BISULFITE DEMOLITION PHOTOS SAN GABRIEL 2SG-DF  WWTP

SAN GABRIEL WWTP  WET WEATHER STORAGE DEMOLITION PLANSG-DF 1 G310

298



G-3
GENERAL / CIVIL LEGEND

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



G-4
GENERAL NOTES

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



G-5
ABBREVIATIONS I

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



G-6
ABBREVIATIONS II

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



G-7
ABBREVIATIONS III

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SG-G-1
SAN GABRIEL WWTP

PROPOSED PROCESS FLOW DIAGRAM



SG-G-2
SAN GABRIEL WWTP

HYDRAULIC PROFILE I

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-G-3
SAN GABRIEL WWTP

 HYDRAULIC PROFILE II

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-G-4
SAN GABRIEL WWTP

DESIGN CRITERIA

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

DESIGN CRITERIA
INFLUENT DESIGN CRITERIA WET WEATHER STORAGE BASIN AERATION TANKS CHLORINE CONTACT CHAMBER NON-POTABLE WATER PUMPS

WASTEWATER FLOWS (MGD) GENERAL DESIGN CRITERIA GENERAL NUMBER 2 NUMBER 1

ANNUAL AVERAGE DAY (ADF) 2.50 TOTAL VOLUME, gallons 550,000 NUMBER 2 TOTAL VOLUME, gallons 240,000* TYPE Centrifugal

PEAK 2-HOUR FLOW TO HEADWORKS 15.50 MAXIMUM SIDE WATER DEPTH, ft 21 SIDE WATER DEPTH, ft 15 MOTOR, hp 20

PEAK 2-HOUR FLOW TO TREATMENT STRUCTURE 7.50 DIAMETER, ft 65 TOTAL VOLUME, EACH TANK, million gallons 0.95 SLUDGE TRANSFER (WAS) AIRLIFT PUMPS PRESSURE, psi 165

INFLUENT LOADS MIXING TYPE Wide Band Coarse Bubble Diffusers AEROBIC VOLUME, DIFFUSER GRID A,B,AND C, EACH TANK, million gallons 0.36 AIRLIFT DIAMETER, inches 6* REUSE CLEARWELL

AVERAGE INFLUENT BOD5, mg/l 159 TANK MIXING BLOWER AEROBIC VOLUME, DIFFUSER GRID D, EACH TANK, million gallons 0.35 STATIC SUBMERGENCE, % 82* DIAMETER, ft 94

AVERAGE INFLUENT TSS, mg/l 214 BLOWER NUMBER 1 AEROBIC VOLUME, DIFFUSER GRID E, EACH TANK, million gallons 0.24 STATIC SUBMERGENCE, ft 12* TOTAL STORAGE, gal 390,000

AVERAGE INFLUENT AMMONIA-N, mg/l 32 BLOWER TYPE Tri-Lobe Positive Displacement DIFFUSERS FLOW CAPACITY PER PUMP, gpm 120-260*

MAXIMUM DAY INFLUENT BOD5 LOAD, lb/d 5,512 CAPACITY EACH, scfm 1,500 DIFFUSER TYPE Fine Bubble 9-Inch Ceramic Disk AIR SUPPLY REQUIRED PER LIFT, scfm 14-21* FILTRATION FOR RECLAIMED WATER

MAXIMUM DAY INFLUENT TSS LOAD, lb/d 7,181 DESIGN PRESSURE, psig 10 DESIGN AVERAGE AIR FLOW, scfm 4,100 TOTAL WAS PUMPING CAPACITY, mgd 0.75* NUMBER 1

MAXIMUM DAY INFLUENT AMMONIA-N LOAD, lb/d 1,066 BLOWER MOTOR, hp 125 DESIGN MAX DAY AIR FLOW, scfm 5,600 TYPE Pile Cloth Disk Filters

MAXIMUM DAY INFLUENT TKN, lb/d 1,640 MAIN AERATION BLOWERS AERATED SLUDGE HOLDING TANK (DIGESTER) PEAK LOADING RATE, gpm/sf 6.5

PECAN BRANCH TRANSFER PUMP STATION NUMBER 4 (3 duty, 1 standby) GENERAL

COARSE BAR SCREEN NUMBER 2 TYPE Multistage Centrifugal NUMBER 1 IRRIGATION TRANSFER PUMP STATION
NUMBER 1 TYPE Vertical Turbine Can Pumps MOTOR, hp 125 EXISTING VOLUME, gal 485,000 NUMBER 2

TYPE Mechanical Multi-Rake DESIGN FLOW, gpm 1,500 CAPACITY, scfm 1,867 NEW VOLUME, gal 100,000 TYPE Vertical turbine can pumps

BAR SPACING,in 3/4" DESIGN TDH, ft 214 DESIGN PRESSURE, psig 8.50 TOTAL FUTURE VOLUME, gal 585,000 DESIGN FLOW, gpm 694

PEAK DESIGN CAPACITY, mgd 3.70 MOTOR, hp 200 TOTAL FIRM CAPACITY, scfm 5,600 MAXIMUM SIDE WATER DEPTH, ft 15 DESIGN TDH, ft 28

ESTIMATED SCREENINGS QUANTITY, cubic yards/week 1.00- 2.60 AVERAGE HYDRAULIC DETENTION TIME (days) MOTOR, hp 10

GARBAGE CAN CAPACITY, gallons/week 95 GRIT REMOVAL SYSTEM SECONDARY CLARIFIERS MIXING TYPE Wide Band Coarse Bubble Diffusers

GENERAL DESIGN CRITERIA NUMBER 2 BLOWERS IRRIGATION HIGH SERVICE PUMP STATION
ON-SITE INFLUENT LIFT STATION NUMBER CHAMBERS 1 DIAMETER, ft 85 NUMBER 2 (1 duty/1 standby) NUMBER 4

NUMBER OF PUMPS 3 (2 duty, 1 standby) TYPE Stacked Tray Vortex Separator SIDE WATER DEPTH, ft 12 TYPE Tri-Lobe Positive Displacement TYPE Vertical turbine can pumps

TYPE Submersible, Constant Speed UNIT CAPACITY, mgd 7.50 MAX DAY OVERFLOW RATE, gpd/sf 440 CAPACITY EACH, scfm 1,650 PUMP NO. 1

TOTAL FIRM CAPACITY, mgd 5.25 HEADLOSS THROUGH SYSTEM (PEAK), inches 12 MAX DAY SOLIDS LOADING, lbs/d/sf 35 DESIGN PRESSURE, psig 8      DESIGN CAPACITY, gpm 100

DESIGN CAPACITY, EACH gpm 1,825 CAPTURE EFFICIENCY 95% of 106 µm particles and larger BLOWER MOTOR, hp 150      DESIGN TDH, ft 250

DESIGN TDH,ft 53 CONFIGURATION 9-ft diameter, 7 trays RAS AIRLIFT PUMPS      MOTOR, hp 10

MOTOR, hp 50 GRIT PUMPS RAS AIRLIFT AIR DEMAND, scfm (each) 30*  SLUDGE FEED PUMPS PUMP NO. 2

NUMBER 2 (1 duty, 1 standby) NUMBER PUMPS 2 PER TRAIN (4 TOTAL) NUMBER 2      DESIGN CAPACITY, gpm 420

HEADWORKS TYPE Recessed Impeller AIRLIFT DIAMETER, inches 12* TYPE Progressing Cavity with VFDs      DESIGN TDH, ft 369

FINE SCREEN DESIGN CAPACITY, gpm 250 STATIC SUBMERGENCE, % 90* MOTOR, hp 20      MOTOR, hp 50

NUMBER 1 DESIGN TDH, ft 18 STATIC SUBMERGENCE, ft 13* DESIGN FLOW, gpm 250 PUMP NO. 3 & 4

UNIT CAPACITY, mgd 15.50 MOTOR, hp 10 FLOW CAPACITY PER PUMP, gpm 500 - 1,000* DESIGN TDH, ft 80      DESIGN CAPACITY, gpm 840

PERFORATION SIZE, mm 6 GRIT CLASSIFIER AIR SUPPLY REQUIRED PER LIFT, scfm 25 TO 40*      DESIGN TDH, ft 369

NUMBER 1 TOTAL RAS PUMPING CAPACITY, mgd 5.6* SLUDGE DEWATERING      MOTOR, hp 125

CLARIFIER DIAMETER SIZE, in 84 GENERAL

DESIGN FLOW 250 gpm NUMBER 1 SODIUM HYPOCHLORITE CHEMICAL FEED SYSTEM
CAPTURE EFFICIENCY 95% of 75 µm particles and larger TYPE Belt Filter Press (3-Belt) TANKS

AUGER MOTOR, hp 2 BELT WIDTH, meters 2 NUMBER 2

AGITATOR MOTOR, hp 1 DESIGN LOADING RATE, gpm 250 TOTAL VOLUME, gal 6,000

GRIT DUMPSTER FEED SOLIDS CONCENTRATION, % 0.8 - 3.0

NUMBER 1 CONVEYOR SODIUM BISULFITE CHEMICAL FEED SYSTEM
TYPE Dewatering Front Loader NUMBER 1 TANKS

CAPACITY, cubic yards 3 state Serpentix Belt Conveyor NUMBER 2

CAPACITY, lbs/hr 15,000 TOTAL VOLUME, gal 2,900

FEED PUMPS

NUMBER 2

TYPE Peristaltic

CAPACITY, gph 2

DESIGN PRESSURE, psi 3



N

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

N

SAN GABRIEL WWTP
AREA CLASSIFICATION SG-G-45



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SAN GABRIEL WWTP 
MATERIALS SCHEDULE SG-G-4

6



SAN GABRIEL WWTP
OVERALL DEMOLITION PLAN

AND GENERAL DEMOLITION NOTES SG-D-1

N

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-DA-1

SAN GABRIEL WWTP
COARSE BAR SCREEN DEMOLITION

PLAN AND SECTIONS

PLAN

N

SECTION 1

SECTION 2

DETAIL A

PHOTO

DETAIL B

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-DA-2

SAN GABRIEL WWTP
INFLUENT LIFT STATION DEMOLITION

 LOWER AND UPPER PLAN

N

PLANPLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-DA-3

SAN GABRIEL WWTP
INFLUENT LIFT STATION DEMOLITION

PHOTOS

PHOTO

PHOTO

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-DA-4

SAN GABRIEL WWTP
INFLUENT LIFT STATION DEMOLITION

ROOF PLAN 

N

PLAN

PHOTO

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-DA-5

SAN GABRIEL WWTP
INFLUENT LIFT STATION DEMOLITION

SECTIONS

SECTION 2SECTION 1

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-DB-1

SAN GABRIEL WWTP
GRIT CHAMBER DEMOLITION

PLAN AND SECTIONS

PLAN

N

GRIT WASHER

SECTION 1

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-DC-1
SAN GABRIEL WWTP

TREATMENT UNIT DEMOLITION PLAN
N

PLAN

SECTION 1

PHOTOGRAPH 1

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



PHOTO 2

SG-DC-2

SAN GABRIEL WWTP
TREATMENT UNIT DEMOLITION

PHOTOS

PHOTO 3

PHOTO 4

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-DD-1

SAN GABRIEL WWTP
BLOWER AREA DEMOLITION

PLAN AND SECTIONS

PHOTO - 1

PHOTO - 2

PHOTO - 3

PLAN

N

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SAN GABRIEL WWTP
BLOWER AREA DEMOLITION

PLAN AND SECTIONS



SG-DE-1

SAN GABRIEL WWTP
AERATED SLUDGE HOLDING

 TANK DEMOLITION PLAN

PLAN

N

PHOTO 1

PHOTO 2

PHOTO 3

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SAN GABRIEL WWTP
SLUDGE DRYING BED DEMOLITION PLAN SG-DE-2

N

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

S DEMOLITION PLAN



SG-DE-3

SAN GABRIEL WWTP
SLUDGE DRYING BEDS
DEMOLITION DETAILS

CLEANOUT DETAIL CONCRETE WALKWAY DETAIL
CONCRETE BLOCK WALL

TYPICAL WALL SECTION AND

SLUDGE DRYING BED MATERIAL

PLAN

CONTROL JOINT

FOR BLOCK WALL

STOP GATE DETAIL

TYPICAL WALL GRADE CHANGE
DETAIL

SLUDGE PIPING AND SPLASH BLOCK DETAILS STOP GATE WALL GROOVE DETAILS WHEEL TRACK TYPICAL SECTION

PLAN

SECTION A

SECTION B

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-DF-1

SAN GABRIEL WWTP
SODIUM BISULFITE DEMOLITION 

PHOTOS AND DETAILS

PHOTO PHOTO

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-DF-2
SAN GABRIEL WWTP

SODIUM BISULFITE DEMOLITION PHOTOS

PHOTO

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



PHOTO

SG-DF-3

SAN GABRIEL WWTP
ABANDONDED HYDROPNEUMATIC

TANK DEMOLITON PHOTO

CITY OF GEORGETOWN, TEXAS

DOVE SPRINGS WWTP AND SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-DG-1

SAN GABRIEL WWTP
 WET WEATHER STORAGE

DEMOLITION PLAN 

PLAN

N

SECTION 1

PHOTO 1

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SAN GABRIEL WWTP
 WET WEATHER STORAGE



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SAN GABRIEL
EXISTING SITE PLAN AND

CONTROL SURVEY SG-C-1

N



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SAN GABRIEL WWTP
PROPOSED SITE PLAN SG-C-2

N



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SAN GABRIEL WWTP
GRADING AND PAVING PLAN SG-C-3

N



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SAN GABRIEL WWTP
PLAN AND PROFILE SG-C-4

N
N

N

N



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SAN GABRIEL WWTP
YARD PIPING PLAN NORTH SG-C-5

N

MATCH LINE - SEE SHEET SG-C-6



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SAN GABRIEL WWTP
YARD PIPING PLAN SOUTH SG-C-6

N

MATCH LINE - SEE SHEET SG-C-5



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SAN GABRIEL WWTP
TEMPORARY EROSION CONTROL PLAN

AND CONTRACTOR STAGING AREA SG-C-7

N



DETAIL B DETAIL C

Georgetown Utility Systems
Your Community Owned Utility

The Architect/Engineer assumes

responsibility for appropriate

use of this standard.

Georgetown Utility Systems
Your Community Owned Utility

The Architect/Engineer assumes

responsibility for appropriate

use of this standard.

DETAIL D

Georgetown Utility Systems
Your Community Owned Utility

The Architect/Engineer assumes

responsibility for appropriate

use of this standard.

DETAIL E

DETAIL
A

Georgetown Utility Systems
Your Community Owned Utility

DETAIL F

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

CIVIL DETAILS I

CZ-1

DETAIL G

PLAN

PLAN

DETAIL H

SECTION A-A

SECTION B-B



DETAIL A DETAIL B DETAIL C

Georgetown Utility Systems
Your Community Owned Utility

The Architect/Engineer assumes

responsibility for appropriate

use of this standard.

Georgetown Utility Systems
Your Community Owned Utility

The Architect/Engineer assumes

responsibility for appropriate

use of this standard.

DETAIL D

Georgetown Utility Systems
Your Community Owned Utility

The Architect/Engineer assumes

responsibility for appropriate

use of this standard.

Georgetown Utility Systems
Your Community Owned Utility

The Architect/Engineer assumes

responsibility for appropriate

use of this standard.

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

CIVIL DETAILS II

CZ-2

DETAIL E

DETAIL
D

DETAIL
C



DETAIL A DETAIL B DETAIL C

DETAIL E

Georgetown Utility Systems
Your Community Owned Utility

COVER SECTION

FRAME SECTION

The Architect/Engineer assumes

responsibility for appropriate

use of this standard.

Georgetown Utility Systems
Your Community Owned Utility

The Architect/Engineer assumes

responsibility for appropriate

use of this standard.

Georgetown Utility Systems
Your Community Owned Utility

The Architect/Engineer assumes

responsibility for appropriate

use of this standard.

DETAIL D

Georgetown Utility Systems
Your Community Owned Utility

The Architect/Engineer assumes

responsibility for appropriate

use of this standard.

DETAIL E

DETAIL F

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

CIVIL DETAILS III

CZ-3



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

CIVIL DETAILS IV
CZ-4

DETAIL A DETAIL B

DETAIL E

SECTION 2

SECTION 1

SECTION 3

DETAIL C

DETAIL D

DETAIL G

FDETAIL

DETAIL H

XR
EF

s:
 [C

D
M

S_
22

34
_D

S,
 D

AN
Y-

pe
, R

EV
W

_A
_D

O
O

D
Y-

SE
AL

]  
 Im

ag
es

: [
]

La
st

 s
av

ed
 b

y:
 M

AL
PA

SS
SK

  T
im

e:
 1

/2
6/

20
23

 4
:1

8:
10

 P
M

pw
:\\

cd
m

sm
ith

-a
z0

2-
pw

.b
en

tle
y.

co
m

:p
w

_p
l1

\2
04

8\
26

49
53

\0
4 

D
es

ig
n 

Se
rv

ic
es

 N
M

_9
0%

\0
2 

C
iv

il\
10

 B
IM

/C
AD

D
\0

2 
D

et
ai

ls
\C

Z0
4C

LD
T.

dw
g



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

CIVIL DETAILS V

CZ-5

DETAIL A

Georgetown Utility Systems
Your Community Owned Utility

The Architect/Engineer assumes

responsibility for appropriate

use of this standard.

DIRECTION OF

FLOW

4 FT SPACING

(BOTH SIDES)

MULCH SOCK

MULCH SOCK

MINIMUM 12" (300 mm)

OVERLAP DO NOT

STACK MULCH SOCKS

PLACE ADDITIONAL

MULCH MATERIAL

TO FILL SEAM

BETWEEN THE

SOCK AND THE

GROUND

MIN. 24"

POSTS

MULCH MATERIAL

MULCH SOCK MATERIAL

USE UNTREATED WOOD CHIPS PRODUCED FROM A 3

(THREE) INCH MINUS SCREENING PROCESS (EQUIVALENT

TO TXDOT ITEM 161, COMPOST, SECTION 1.6.2.B, WOOD

CHIP REQUIREMENTS).

MULCH CONSISTS PRIMARILY OF ORGANIC MATERIAL,

SEPARATED AT THE POINT OF GENERATION, AND MAY

INCLUDE: SHREDDED BARK, STUMP GRINDINGS, OR

COMPOSTED BARK.

VISIBLE PORTIONS OF SILT, CLAYS, OR FINE SANDS ARE

NOT ACCEPTABLE IN THE MULCH.

NOTES:

1. STEEL OR WOOD POSTS WHICH SUPPORT THE MULCH SOCK SHALL BE INSTALLED ON A SLIGHT ANGLE

TOWARD THE ANTICIPATED RUNOFF SOURCE.  POST MUST BE EMBEDDED A MINIMUM OF 600mm (24

inches).  IF WOOD POSTS CANNOT ACHIEVE 600mm (24 inches) DEPTH, USE STEEL POSTS. EARTH

ANCHORS ARE ALSO ACCEPTABLE.

2. THE TOE OF THE MULCH SOCK SHALL BE PLACED SO THAT THE MULCH SOCK IS FLAT AND

PERPENDICULAR TO THE LINE OF FLOW.  IN ORDER TO PREVENT WATER FROM FLOWING BETWEEN

THE JOINTS OF ADJACENT ENDS OFMULCH SOCKS, LAP THE ENDS OF ADJACENT MULCH SOCKS A

MINIMUM OF 300mm (12 inches).

3. MULCH MATERIAL MUST BE FREE OF REFUSE, PHYSICAL CONTAMINANTS, AND MATERIAL TOXIC TO

PLANT GROWTH; IT IS NOT ACCEPTABLE FOR THE MULCH MATERIAL TO CONTAIN GROUND

CONSTRUCTION DEBRIS, BIOSOLIDS, OR MANURE.

4. SOCK MATERIAL WILL BE 100% BIODEGRADABLE, PHOTODEGRADABLE, OR RECYCLABLE SUCH AS

BURLAP, TWINE, UV PHOTOBIODEGRADABLE PLASTIC, POLYESTER, OR ANY OTHER ACCEPTABLE

MATERIAL.

5. MULCH SOCKS SHOULD BE USED AT THE BASE OF SLOPES NO STEEPER THAN 2:1.

6. ACCUMULATED SILT SHALL BE REMOVED WHEN IT REACHES A DEPTH OF 150mm (6 inches).  THE SILT

SHALL BE DISPOSED OF ON AN APPROVED SITE AND IN SUCH A MANNER THAT WILL NOT CONTRIBUTE

TO ADDITIONAL SILTATION.

7. THE CROSS SECTIONAL AREA OF THE MULCH SOCK SHALL EQUAL OR EXCEED THE CROSS SECTIONAL

AREA OF AN 18-INCH DIAMETER CIRCLE.

ANCHOR

POSTS OR

EARTH

ANCHORS

DETAIL DDETAIL C

Georgetown Utility Systems
Your Community Owned Utility

The Architect/Engineer assumes

responsibility for appropriate

use of this standard.

DETAIL B

DETAIL E

DETAIL F

Approximate weight of

product: 1,000 lbs

Concrete and steel specifications

designed to meet Texas Highway

Department standards

Specifications:

- Concrete has a 28 day

strength of 5,000 psi

- Steel reinforcement is

ASTM A615 grade 60

- All edges chamfered 3/4"

Notes:

- Consult manufacturer

before handling

DETAIL G

X
R

E
F

s
:
 
[
C

D
M

S
_
2
2
3
4
_
D

S
,
 
D

A
N

Y
-
p
e
,
 
R

E
V

W
_
A

_
D

O
O

D
Y

-
S

E
A

L
]
 
 
 
I
m

a
g
e
s
:
 
[
]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
K

U
L
K

A
R

N
I
M

V
 
 
T

i
m

e
:
 
1
/
2
5
/
2
0
2
3
 
5
:
0
4
:
5
9
 
P

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
2
 
C

i
v
i
l
\
1
0
 
B

I
M

/
C

A
D

D
\
0
2
 
D

e
t
a
i
l
s
\
C

Z
0
5
C

L
D

T
.
d
w

g



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

A-1
ARCHITECTURAL

LEGENDS, ABBREVIATIONS, SYMBOLS AND NOTESFDG CAT    



FDG CAT    



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SG-AH-1

SAN GABRIEL WWTP ARCHITECTURAL
ADMINISTRATION AND BLOWER BUILDING 

DEMOLITION AND MODIFICATION FLOOR PLANS

PLAN

PLAN

N

FDG CAT    



A B

W1

F1

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

AZ-1

ARCHITECTURAL
DOOR AND WINDOW

SCHEDULE AND DETAILS

DETAIL C

DETAIL E

DETAIL DDETAIL BDETAIL A

FDG CAT    



’

” ” 

X
R

E
F

s
:
 
[
C

D
M

S
_
2
2
3
4
_
D

S
,
 
R

E
V

W
_
W

O
N

G
_
S

E
A

L
,
 
C

D
M

S
_
2
2
3
4
_
S

G
]
 
 
 
I
m

a
g
e
s
:
 
[
]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
E

U
L
L
J
N

 
 
T

i
m

e
:
 
1
/
2
6
/
2
0
2
3
 
2
:
2
4
:
5
2
 
P

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
4
 
S

t
r
u
c
t
u
r
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
S

0
0
1
N

F
N

T
.
d
w

g

S-1

 

 STRUCTURAL DESIGN CRITERIA

AND GENERAL NOTES

 

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

Chun For Wong 
01-27-2023



”
¾”

”

”

”

S-2

 

 STRUCTURAL GENERAL NOTES, SYMBOLS

AND ABBREVIATIONS

 

X
R

E
F

s
:
 
[
C

D
M

S
_
2
2
3
4
_
D

S
,
 
R

E
V

W
_
W

O
N

G
_
S

E
A

L
,
 
C

D
M

S
_
2
2
3
4
_
S

G
]
 
 
 
I
m

a
g
e
s
:
 
[
]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
E

U
L
L
J
N

 
 
T

i
m

e
:
 
1
/
2
4
/
2
0
2
3
 
1
2
:
5
5
:
4
1
 
P

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
4
 
S

t
r
u
c
t
u
r
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
S

0
0
2
N

F
N

T
.
d
w

g

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

Chun For Wong 
01-27-2023



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

SG-SA-1

SAN GABRIEL WWTP

COARSE BAR SCREEN IMPROVEMENTS

PLAN, SECTIONS AND DETAILS

PLAN

SECTION 2
SECTION 3

N

SECTION 1

Chun For Wong 
01-27-2023



SG-SA-2

SAN GABRIEL WWTP

INFLUENT LIFT STATION MODIFICATIONS

FOUNDATION PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

PLAN

N

Chun For Wong 
01-27-2023



SG-SA-3

SAN GABRIEL WWTP

INFLUENT LIFT STATION MODIFICATIONS

TOP PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

PLAN

N

Chun For Wong 
01-27-202305-25-2023



SG-SA-4

SAN GABRIEL WWTP

INFLUENT LIFT STATION MODIFICATIONS

SECTIONS

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

SECTION 1

SECTION 2

Chun For Wong 
01-27-202305-25-2023



SG-SB-1

SAN GABRIEL WWTP

GRIT CHAMBER MODIFICATIONS

LOWER PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

N

PLAN

SECTION 1

SECTION 2DETAIL A

Chun For Wong 
01-27-2023



SG-SB-2

SAN GABRIEL WWTP

GRIT CHAMBER MODIFICATIONS

UPPER PLAN AND SECTIONS

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

N

PLAN

SECTION 1

SECTION 2SECTION 3

Chun For Wong 
01-27-202305-25-2023



SG-SB-3

SAN GABRIEL WWTP

GRIT CHAMBER MODIFICATIONS

SECTIONS

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

SECTION 1 SECTION 2 SECTION 3

SECTION 4 SECTION 5

Chun For Wong 
01-27-2023



7"

3
"

2
'
-
0
"

BRACKET

TO RAIL

TYP

3 SIDES

1/4

1/4

(TYP)

ALUM BAR 2 1/2"x

1/2" LADDER RAILS,

PUNCH TO RECEIVE

RUNGS

RUNGS

ALUM BAR

3/4" DIA

PLUG WELD

1/4" DEEP (TYP)

WALL SUPPORT BRACKETS ALUM

BENT BAR 2 1/2" X2 1/2" @ MAX

4'-0" oc VERT

1/2" DIA STAINLESS STEEL BOLT

W/ NUT AND WASHER

LADDER PLANELEVATION

SECTION

3"
3"1'-6"

3
'
-
6
"

TOP OF

GRATING

1/2" DIA SS

EXP ANCHOR

TOP OF

GRATING

3
'
-
6
"

2 1/2" X 1/2"

ALUM BAR

RUNG EVEN

W/ GRATING

SG-SB-4

SAN GABRIEL WWTP

GRIT CHAMBER PLATFORM

DETAILS AND SECTIONS

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

DETAIL A

SECTION 4

SECTION 2

DETAIL BSECTION 1

SECTION 3

Chun For Wong 
01-27-2023



SG-SC-1

SAN GABRIEL WWTP

AERATION BASIN MODIFICATIONS

PLAN AND SECTIONS

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

N

SECTION 3

SECTION 1

PLAN

DETAIL A SECTION 4

SECTION 5

SECTION 2

SECTION 6

Chun For Wong 
01-27-202305-25-2023



SG-SC-2

SAN GABRIEL WWTP

RAS METER VAULTS PLAN AND SECTION

PLAN

PLAN

SECTION 1

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

SECTION 2

DETAIL A

Chun For Wong 
01-27-202305-25-2023



SG-SD-1

SAN GABRIEL WWTP

BLOWER IMPROVEMENTS

PLAN AND SECTION

N

PLAN

SECTION 1

X
R

E
F

s
:
 
[
S

W
P

0
0
0
B

B
,
 
R

E
V

W
_
W

O
N

G
_
S

E
A

L
,
 
C

D
M

S
_
2
2
3
4
_
S

G
]
 
 
 
I
m

a
g
e
s
:
 
[
]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
E

U
L
L
J
N

 
 
T

i
m

e
:
 
1
/
2
4
/
2
0
2
3
 
3
:
0
2
:
5
3
 
P

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
4
 
S

t
r
u
c
t
u
r
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
S

0
0
1
B

B
P

L
.
d
w

g

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

Chun For Wong 
01-27-2023



SG-SE-1

SAN GABRIEL WWTP

AERATED SLUDGE HOLDING

TANK MODIFICATIONS - PLAN AND SECTION

N

PLAN

SECTION 1

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

Chun For Wong 
01-27-2023



SG-SF-1

SAN GABRIEL WWTP

SODIUM BISULFITE STORAGE

AND FEED AREA PLANS

PLAN

PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

Chun For Wong 
01-27-2023



LOCATION

SODIUM BISULFITE STORAGE ROOF

DECK

DEPTH GAGE

1-1/2" BA 18

WELDS AT SUPPORTS

PERPENDICULAR TO FLUTES

TYPE LAYOUT

PUDDLE WELD 36/4

WELDS AT SUPPORTS

PARALLEL TO FLUTES

TYPE LAYOUT

PUDDLE WELD 18" OC

SIDELAP FASTENERS

TYPE LAYOUT

#12 TEK SCREWS 12" OC

DETAIL NOTES:

1. WHERE POSSIBLE, FABRICATE DECK TO EXTEND  CONTINOUSLY OVER THREE SPANS.

2. DECK FASTENERS SHALL BE AS SHOWN.

3. PUDDLE WELDS SHALL BE 1/2" EFFECTIVE WELD DIAMETER WITH A MINIMUM 1" DIAMETER VISIBLE WELD.

SG-SF-2

SAN GABRIEL WWTP

SODIUM BISULFITE STORAGE

AND FEED AREA SECTIONS AND DETAIL

DETAIL ASECTION 3SECTION 2

SECTION 1

DETAIL B

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

Chun For Wong 
01-27-2023



SG-SG-1

SAN GABRIEL WWTP

WET WEATHER STORAGE

MODIFICATIONS PLAN AND SECTION

PLAN

SECTION 1

N

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

Chun For Wong 
01-27-2023



SG-SI-1

SAN GABRIEL WWTP

COORDINATED ELECTRICAL HOUSES I AND II

PLAN AND SECTION

PLAN

SECTION 1

PLAN

SECTION 2

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

NN

Chun For Wong 
01-27-2023



SG-SI-2

SAN GABRIEL WWTP

COORDINATED ELECTRICAL HOUSE III

PLAN AND SECTION

PLAN

SECTION 1

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

N

Chun For Wong 
01-27-2023



DETAIL B

DETAIL FDETAIL EDETAIL D

DETAIL C

H
DETAIL

DETAIL
G

DETAIL A

DETAIL
J

DETAIL
K

SZ-1

STRUCTURAL STANDARD DETAILS I

X
R

E
F

s
:
 
[
R

E
V

W
_
W

O
N

G
_
S

E
A

L
,
 
C

D
M

S
_
2
2
3
4
_
S

G
,
 
C

D
M

S
_
2
2
3
4
_
D

S
]
 
 
 
I
m

a
g
e
s
:
 
[
]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
E

U
L
L
J
N

 
 
T

i
m

e
:
 
1
/
2
5
/
2
0
2
3
 
8
:
1
5
:
3
8
 
A

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
4
 
S

t
r
u
c
t
u
r
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
S

0
0
1
S

T
D

T
.
d

w
g
.
D

W
G

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

Chun For Wong 
01-27-2023



DETAIL J

DETAIL A

DETAIL C

DETAIL D

DETAIL E

DETAIL B

FDETAIL

DETAIL G DETAIL H

SZ-2

STRUCTURAL STANDARD DETAILS II

X
R

E
F

s
:
 
[
R

E
V

W
_
W

O
N

G
_
S

E
A

L
,
 
C

D
M

S
_
2
2
3
4
_
S

G
,
 
C

D
M

S
_
2
2
3
4
_
D

S
]
 
 
 
I
m

a
g
e
s
:
 
[
]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
E

U
L
L
J
N

 
 
T

i
m

e
:
 
1
/
2
5
/
2
0
2
3
 
8
:
1
7
:
2
2
 
A

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
4
 
S

t
r
u
c
t
u
r
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
S

0
0
2
S

T
D

T
.
d

w
g

DETAIL K

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

Chun For Wong 
01-27-2023



DETAIL B

DETAIL D DETAIL E

DETAIL A

DETAIL F DETAIL G

H
DETAIL

J
DETAIL

DETAIL C

SZ-3

STRUCTURAL STANDARD DETAILS III

X
R

E
F

s
:
 
[
C

D
M

S
_
2
2
3
4
-
D

,
 
R

E
V

W
_
W

O
N

G
_
S

E
A

L
,
 
C

D
M

S
_
2
2
3
4
_
S

G
]
 
 
 
I
m

a
g
e
s
:
 
[
]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
E

U
L
L
J
N

 
 
T

i
m

e
:
 
1
/
2
5
/
2
0
2
3
 
9
:
5
3
:
0
6
 
A

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
4
 
S

t
r
u
c
t
u
r
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
S

0
0
3
S

T
D

T
.
d

w
g
.
D

W
G

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

Chun For Wong 
01-27-2023



DETAIL A

DETAIL B

DETAIL D

DETAIL C

DETAIL E

DETAIL F

DETAIL H

SZ-4

STRUCTURAL STANDARD DETAILS IV

X
R

E
F

s
:
 
[
C

D
M

S
_
2
2
3
4
-
D

,
 
R

E
V

W
_
W

O
N

G
_
S

E
A

L
,
 
C

D
M

S
_
2
2
3
4
_
S

G
]
 
 
 
I
m

a
g
e
s
:
 
[
]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
E

U
L
L
J
N

 
 
T

i
m

e
:
 
1
/
2
5
/
2
0
2
3
 
3
:
1
4
:
5
6
 
P

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
4
 
S

t
r
u
c
t
u
r
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
S

0
0
4
S

T
D

T
.
d

w
g
.
D

W
G

DETAIL G

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

Chun For Wong 
01-27-2023



DETAIL E
DETAIL F DETAIL G

DETAIL H

DETAIL J

DETAIL K

DETAIL L

DETAIL M

DETAIL N

B
DETAIL

DETAIL
A

C
DETAIL

DETAIL D

SZ-5

STRUCTURAL STANDARD DETAILS V

X
R

E
F

s
:
 
[
S

_
T

X
-
R

E
V

,
 
C

D
M

S
_
2
2
3
4
-
D

,
 
R

E
V

W
_
W

O
N

G
_
S

E
A

L
,
 
C

D
M

S
_
2
2
3
4
_
S

G
]
 
 
 
I
m

a
g
e
s
:
 
[
]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
E

U
L
L
J
N

 
 
T

i
m

e
:
 
1
/
2
5
/
2
0
2
3
 
1
0
:
2
2
:
1
7
 
A

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
4
 
S

t
r
u
c
t
u
r
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
S

0
0
5
S

T
D

T
.
d

w
g

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

Chun For Wong 
01-27-2023



DETAIL B

DETAIL A

”

”

”

DETAIL C

DETAIL D DETAIL E

SZ-6

STRUCTURAL STANDARD DETAILS VI

X
R

E
F

s
:
 
[
S

_
T

X
-
R

E
V

,
 
C

D
M

S
_
2
2
3
4
-
D

,
 
R

E
V

W
_
W

O
N

G
_
S

E
A

L
,
 
C

D
M

S
_
2
2
3
4
_
S

G
]
 
 
 
I
m

a
g
e
s
:
 
[
]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
E

U
L
L
J
N

 
 
T

i
m

e
:
 
1
/
2
5
/
2
0
2
3
 
1
1
:
4
7
:
2
7
 
A

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
4
 
S

t
r
u
c
t
u
r
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
S

0
0
6
S

T
D

T
.
d
w

g

DETAIL F

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

WALL
7" 7"

A
A

B
B

SECTION A-A

SECTION B-B

(TYP 3 SIDES)

(TYP 3 SIDES)

1/4"

1/4"

1/4"

3
"

GOOSENECK

1
"
 
C

L
R

1/2" DIA SS

EXP ANCHORS

M
A

X

3
/
4

"
 
D

I
A

 
A

L
U

R
U

N
G

S
 
@

 
1

2
"
 
o

c

1
2

"

3
'
-
6

"

TOP OF WALL

6
"

M
I
N

2 1/2" X 1/2"  ALU BAR

2
'
-
0

"
 
O

C

M
A

X

3/4" DIA ALU RUNGS

  L2 1/2" X 2 1/2" X 1/2"

 AL

GRATING

FINISH FLOOR

5/8" DIA SS THRU

BOLTS (TYP)

CONC WALL

1
'
-
6

"
1

'
-
6

"

2 1/2"

MIN

12" MAX

2 1/2" X

1/2" ALU

BENT BAR

3"
3"1'-6"

3
'
-
6

"

FINISH

FLOOR

2 1/2" X 1/2"

ALU BAR

++

GOOSENECK DETAIL

Chun For Wong 
01-27-2023



SZ-7

STRUCTURAL STANDARD

CONCRETE REPAIR DETAILS

DETAIL A DETAIL B

DETAIL C DETAIL D

DETAIL E DETAIL GDETAIL F

DETAIL H

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

Chun For Wong 
01-27-2023



SZ-8

 STRUCTURAL SPECIAL INSPECTIONS I

X
R

E
F

s
:
 
[
C

D
M

S
_
2
2
3
4
-
D

,
 
R

E
V

W
_
W

O
N

G
_
S

E
A

L
,
 
C

D
M

S
_
2
2
3
4
_
S

G
]
 
 
 
I
m

a
g
e
s
:
 
[
]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
E

U
L
L
J
N

 
 
T

i
m

e
:
 
1
/
2
5
/
2
0
2
3
 
1
1
:
5
4
:
3
9
 
A

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
4
 
S

t
r
u
c
t
u
r
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
S

0
0
8
N

F
N

T
.
d
w

g

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

Chun For Wong 
01-27-2023



SZ-9

 STRUCTURAL SPECIAL INSPECTIONS II

X
R

E
F

s
:
 
[
C

D
M

S
_
2
2
3
4
-
D

,
 
R

E
V

W
_
W

O
N

G
_
S

E
A

L
,
 
C

D
M

S
_
2
2
3
4
_
S

G
]
 
 
 
I
m

a
g
e
s
:
 
[
]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
E

U
L
L
J
N

 
 
T

i
m

e
:
 
1
/
2
5
/
2
0
2
3
 
1
1
:
5
5
:
2
0
 
A

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
4
 
S

t
r
u
c
t
u
r
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
S

0
0
9
N

F
N

T
.
d
w

g

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

Chun For Wong 
01-27-2023



M-1
PROCESS MECHANICAL LEGEND

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-MA-1

SAN GABRIEL WWTP
COARSE BAR SCREEN MODIFICATION

PLAN AND SECTIONS

PLAN

N

SECTION 2

SECTION 1

DETAIL A

SECTION 3 PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-MA-2

SAN GABRIEL WWTP
INFLUENT LIFT STATION

PLAN

PLAN

N

SECTION 1

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-MA-3

SAN GABRIEL WWTP
INFLUENT LIFT STATION

SECTION I

SECTION 1

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-MA-4

SAN GABRIEL WWTP
INFLUENT LIFT STATION

SECTION II

SECTION 2

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-MB-1

SAN GABRIEL WWTP

GRIT CHAMBER IMPROVEMENTS

PLANS

PLAN

N

PLAN

STACKED TRAY

GRIT REMOVAL

SYSTEM

GRIT CLASSIFICATION

AND WASHING

EQUIPMENT

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

X
R

E
F

s
:
 
[
M

E
P

0
0
2
G

R
,
 
M

W
P

0
0
2
G

R
,
 
M

E
P

0
0
3
G

R
,
 
M

W
P

0
0
3
G

R
,
 
R

E
V

W
_
A

_
D

O
O

D
Y

-
S

E
A

L
,
 
C

D
M

S
_
2
2
3
4
_
S

G
,
 
S

W
P

0
0
1
G

R
,
 
S

E
P

0
0
0
G

R
,
 
S

E
P

0
0
1
G

R
]
 
 
 
I
m

a
g
e
s
:
 
[
A

L
E

X
A

N
D

R
A

 
T

.
 
D

O
O

D
Y

]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
M

A
H

A
D

E
V

A
N

M
 
 
T

i
m

e
:
 
1
/
2
4
/
2
0
2
3
 
5
:
2
4
:
3
1
 
P

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
5
 
P

r
o
c
e
s
s
 
M

e
c
h
a
n
i
c
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
S

G
M

B
1
.
d
w

g

STACKED TRAY

GRIT REMOVAL

SYSTEM

PMP-2130-2

GRIT PUMP

NO. 2

PMP-2130-1

GRIT PUMP

NO. 1



LOW

HIGH

OIL

LEVEL

SG-MB-2

SAN GABRIEL WWTP

GRIT CHAMBER IMPROVEMENTS - 

SECTIONS I

SECTION 1

STACKED TRAY

GRIT REMOVAL

SYSTEM

SECTION 2

PMP-2130-2

GRIT PUMP

NO. 2

PMP-2130-1

GRIT PUMP

NO. 1

SECTION 3

GRIT CLASSIFICATION

AND WASHING

EQUIPMENT

GRIT CLASSIFICATION

AND WASHING

EQUIPMENT

PMP-2130-1

GRIT PUMP

NO. 1

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

X
R

E
F

s
:
 
[
M

E
S

0
0
2
G

R
,
 
M

W
S

0
0
2
G

R
,
 
R

E
V

W
_
A

_
D

O
O

D
Y

-
S

E
A

L
,
 
C

D
M

S
_
2
2
3
4
_
S

G
]
 
 
 
I
m

a
g
e
s
:
 
[
A

L
E

X
A

N
D

R
A

 
T

.
 
D

O
O

D
Y

]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
K

U
L
K

A
R

N
I
M

V
 
 
T

i
m

e
:
 
1
/
2
7
/
2
0
2
3
 
9
:
1
1
:
1
5
 
P

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
5
 
P

r
o
c
e
s
s
 
M

e
c
h
a
n
i
c
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
S

G
M

B
2
.
d
w

g



LOW

HIGH

OIL

LEVEL

SG-MB-3

SAN GABRIEL WWTP

GRIT CHAMBER IMPROVEMENTS - 

SECTIONS II

SECTION 4 SECTION 5

STACKED TRAY

GRIT REMOVAL

SYSTEM

PMP-2130-2

GRIT PUMP

NO. 2

GRIT CLASSIFICATION

AND WASHING

EQUIPMENT

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100



A

A

A

A

SG-MC-1
SAN GABRIEL WWTP

PROCESS AREA ENLARGED PLAN

N

PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-MC-2
SAN GABRIEL WWTP

ENLARGED PROCESS AREA SECTION I

SECTION 1 SECTION 2 SECTION 3 SECTION 4

SECTION 5 SECTION 6

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-MC-3
SAN GABRIEL WWTP

TREATMENT UNIT LOWER PLAN
N

PLAN

FOR INTERIM REVIEW ONLY

A. DOODY
 TEXAS, P.E. NO. 112812

THIS DOCUMENT IS
RELEASED FOR THE

PURPOSE OF REVIEW UNDER
THE AUTHORITY OF

ON DECEMBER, 2022
IT IS NOT TO BE USED FOR

CONSTRUCTION, BIDDING OR
PERMIT PURPOSES.

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-MC-4
SAN GABRIEL WWTP

TREATMENT UNIT SECTIONS II

SECTION 2

SECTION 3

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-MC-5
SAN GABRIEL WWTP

RAS METER VAULTS PLAN AND SECTION

PLAN

PLAN

SECTION 1

SECTION 2

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



AAAA

SG-MD-1
SAN GABRIEL WWTP
BLOWER AREA PLAN

N

PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-MD-2
SAN GABRIEL WWTP

BLOWER AREA SECTIONS I

SECTION 1

SECTION 2

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-ME-1

SAN GABRIEL WWTP
AERATED SLUDGE HOLDING
TANK MODIFICATIONS - PLAN

N

PLAN

SECTION 1

SECTION 2

DETAIL B
DETAIL A

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-ME-2

SAN GABRIEL WWTP

AERATED SLUDGE HOLDING

DIGESTER UNIT - SECTION

SECTION 3

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

PLAN

AERATED SLUDGE HOLDING TANK PIPE HEADER

SECTION 4

TANK MODIFICATIONS  - SECTION



SG-MF-1

SAN GABRIEL WWTP

SODIUM BISULFITE STORAGE

AND FEED AREA - PLAN

N

PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SG-MF-2

SAN GABRIEL WWTP
SODIUM BISULFITE STORAGE

AND FEED AREA - SECTION

SECTION 1

SECTION 2 SECTION 3



SG-MG-1

SAN GABRIEL WWTP

 WET WEATHER STORAGE

MODIFICATIONS PLAN

PLAN

SECTION 2

N

SECTION 1

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100



E
DETAIL

FLUSH MOUNTED PIPE SUPPORT

DETAIL
B

PIPE CLAMP FOR INDIVIDUAL PIPES

DETAIL
A

PIPE CLAMP FOR INDIVIDUAL PIPES

DETAIL G

GUARDRAIL SUPPORTED PIPE

PIPE CLAMP FOR INDIVIDUAL PIPES

F
DETAIL

VERTICAL PIPE SWAY BRACE

H
DETAIL

PLAN

ELEVATION

SIDE VIEW

C

DETAIL

BOLT CRADLE SUPPORT WITH GUIDE AND LIMIT STOPS

DETAIL D

BOLT CRADLE SUPPORT WITH GUIDE & SLIDE PLATE

MZ-1

STANDARD MECHANICAL DETAILS I

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

DETAIL

AIR PIPING RESTRAINED SUPPORT

I



PLAN

ELEVATIONSECTION

NEW CEILING

EXISTING CEILING

DETAIL
C

PIPE SUPPORT

DETAIL
B

PIPE HANGER

PIPE BRACKET

F
DETAIL

PIPE FLANGE SUPPORT

BEAM CLAMP

G
DETAIL

TYPE A

DETAIL
D

DETAIL
E

PIPE SUPPORT

MZ-2

STANDARD MECHANICAL DETAILS II

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

DETAIL

BOLT CRADLE SUPPORT WITH BONDED SLIDE PLATE

A



DETAIL A
ADJUSTABLE PIPE SUPPORT

DETAIL D

PIPE ELBOW SUPPORT

TYPE "A" TYPE "B"

DUCTILE IRON ELBOW

STEEL ELBOW

CONCRETE PIPE SUPPORT

CDETAILDETAIL B
PIPE BRACKET

TYPE 1
TYPE 2

DETAIL
AIR RELEASE VALVE

F G
STEEL FLANGE x PLAIN END WALL PIPE

DETAIL

CONCRETE FITTING SUPPORT

EDETAIL

MZ-3
STANDARD MECHANICAL DETAILS III

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



WALL PENETRATION IN NEW WALL

A
DETAIL

PENETRATION IN EXISTING WALL

B
DETAIL

FLOOR OR WALL PENETRATION

C
DETAIL

DI MJ WALL PIPE IN NEW WALL

D
DETAIL

DI FxFxF WALL PIPE IN NEW WALL

E
DETAIL

DI FxFxPE WALL PIPE IN NEW WALL

F
DETAIL

PIPE SLEEVE (WET FLOOR)

G
DETAIL

INTERMEDIATE FLOOR PENETRATION

H
DETAIL

PIPE SLEEVE W/GROUT

MZ-4

STANDARD MECHANICAL DETAILS IV

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100



G
DETAIL

THRUST HARNESS FOR FLEXIBLE COUPLING

EQUIPMENT MOUNTING BASE

E
DETAIL

VALVE OR GATE STEM GUIDE

F
DETAIL

NUT OPERATOR BOX

DETAIL
J

RESTRAINED EXPANSION JOINT (BELLOW TYPE)

DETAIL
H

WALL PIPE IN EXISTING WALL/FLOOR

K
DETAIL

UNSEALED PIPE SLEEVE

A
DETAIL

EXISTING WALL OR FLOOR
NEW WALL OR FLOOR

DETAIL C

NON-FREEZE YARD HYDRANT

GENERAL FLUSHING CONNECTION

B
DETAIL

DETAIL

WYE FLUSH CONNECTION -  CLEAN-OUT DETAIL

D

DETAIL

PIPE WALL PENETRATION

I

MZ-5

STANDARD MECHANICAL DETAILS V

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100



DETAIL E
NON-POTABLE WATER SIGN

D
WASH HOSE STATION

DETAIL

DETAIL BDETAIL A
HYDRANT STATION

DETAIL
INSULATING FLANGE ASSEMBLY

C

SEAL WATER

FDETAIL

MZ-6
STANDARD MECHANICAL DETAILS VI

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



A
DETAIL

ELEVATION

FRONT VIEW

FABRICATED SELF CONTAINED SLIDE GATE

SECTION 2

FACE MOUNTED TYPE

SECTION 1

SIDE MOUNT SLIDE GATE OPERATOR

DETAIL

WEIR PLATE

E

DETAIL

WEIR PLATE

D

AIR PIPING CONDENSATE DRAIN

C
DETAIL

GATE OPERATORS

OVERHUNG OPERATOR

OFFSET OPERATOR

RECESSED OPERATOR

B
DETAIL

GAS INJECTOR ASSEMBLY

SECTION

1

MZ-7

STANDARD MECHANICAL DETAILS VII

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

H-1
HVAC LEGEND, SYMBOLS,

AND ABBREVIATIONS

A
SYMBOLS DUCTWORKSYMBOLSSYMBOLS

AND DIFFUSERS
REGISTERS GRILLES

TYPICAL TAG

FLOW STREAM CODE

PIPE MATERIAL CODES

GENERAL ABBREVIATIONS

I

W

S

R

P

O

N

GENERAL NOTES:

D

C

V

U

T

M

L

H

G

F

E

B

K



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

H-2
HVAC SCHEDULE AND

CONTROLS SCHEMATICS

SAN GABRIEL
WWTP

COORDINATED
E-HOUSE I

SAN GABRIEL
WWTP

COORDINATED
E-HOUSE II

SAN GABRIEL
WWTP

COORDINATED
E-HOUSE III



SG-HI-1

SAN GABRIEL WWTP
COORDINATED E-HOUSE I

HVAC PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

N

PLAN



SG-HI-2

SAN GABRIEL WWTP
COORDINATED E-HOUSE II

HVAC PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

N

PLAN



SG-HI-3

SAN GABRIEL WWTP
COORDINATED E-HOUSE III

HVAC PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

PLAN

N



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

DETAIL A DETAIL B

HZ-1
HVAC

DETAILS

XR
EF

s:
 [C

D
M

S_
22

34
_S

G
, R

EV
W

_M
_G

IB
SO

N
-S

EA
L]

   
Im

ag
es

: [
]

La
st

 s
av

ed
 b

y:
 S

AL
EE

M
S 

 T
im

e:
 1

/2
7/

20
23

 2
:5

5:
04

 A
M

pw
:\\

cd
m

sm
ith

-a
z0

2-
pw

.b
en

tle
y.

co
m

:p
w

_p
l1

\2
04

8\
26

49
53

\0
4 

D
es

ig
n 

Se
rv

ic
es

 N
M

_9
0%

\0
6 

H
VA

C
\S

an
 G

ab
rie

l W
W

TP
\1

0 
C

AD
D

\H
00

9D
SD

L.
dw

g



E-1
ELECTRICAL LEGEND I

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

01/27/2023



E-2
ELECTRICAL LEGEND II

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

DETAIL A

SECTION 1

01/27/2023



E-3
ELECTRICAL NOTES

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

·
·
·
·
·

·

·
·

·

·
·
·

·
·

05/25/2023



E-4
ELECTRICAL 

LIGHTING FIXTURE SCHEDULE

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SCHEDULE

01/27/2023



SG-D-1

SAN GABRIEL WWTP
OVERALL SITE

ELECTRICAL DEMOLITION PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

PLAN

N

01/27/2023

00SG-D-1 00



SG-D-2

SAN GABRIEL WWTP
EXISTING ELECTRICAL DISTRIBUTION

 DEMOLITION ONE-LINE DIAGRAM

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

ONE-LINE DIAGRAM

XR
EF

s:
 [C

D
M

S_
22

34
_S

G
, J

C
S-

IN
TE

R
IM

R
V 

ST
AM

P]
   

Im
ag

es
: [

]
La

st
 s

av
ed

 b
y:

 A
M

O
G

H
AT

  T
im

e:
 0

1/
31

/2
02

3 
5:

16
:1

4 
PM

pw
:\\

cd
m

sm
ith

-a
z0

2-
pw

.b
en

tle
y.

co
m

:p
w

_p
l1

\2
04

8\
26

49
53

\0
4 

D
es

ig
n 

Se
rv

ic
es

 N
M

_9
0%

\0
9 

El
ec

tri
ca

l\1
0 

BI
M

/C
AD

D
\S

G
D

2N
FO

L.
dw

g

01/27/2023

SG-D-1 002



SG-D-3

SAN GABRIEL WWTP
EXISTING SWITCHGEAR SWGR-1
DEMOLITION ONE-LINE DIAGRAM

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

ONE-LINE DIAGRAM

01/27/2023

SG-D-1 0023



SG-D-4

SAN GABRIEL WWTP
EXISTING SWITCHBOARD SWBD-1
DEMOLITION ONE-LINE DIAGRAM

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

ONE-LINE DIAGRAM

ELEVATION

01/27/2023

SG-D-1 0023-4



SG-D-5

SAN GABRIEL WWTP
EXISTING MOTOR CONTROL CENTER MCC-1

DEMOLITION ONE-LINE DIAGRAM

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

ONE-LINE DIAGRAM

ELEVATION

01/27/2023

SG-D-1 0023-4-5



SG-D-6

SAN GABRIEL WWTP
EXISTING MOTOR CONTROL CENTER MCC-2

DEMOLITION ONE-LINE DIAGRAM

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

ONE-LINE DIAGRAM

ELEVATION

01/27/2023

SG-D-1 0023-4-51 0046



SG-D-7

SAN GABRIEL WWTP
EXISTING MOTOR CONTROL CENTER MCC-3

DEMOLITION ONE-LINE DIAGRAM

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

ONE-LINE DIAGRAM

ELEVATION

01/27/2023

SG-D-1 00-51 0047



SG-D-8

SAN GABRIEL WWTP
EXISTING POWER PANEL PP-F

DEMOLITION ONE-LINE DIAGRAM

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

ONE-LINE DIAGRAM
01/27/2023

SG-D-1 00-51 0048



SG-DA-1

SAN GABRIEL WWTP
EXISTING COARSE BAR SCREEN
ELECTRICAL DEMOLITION PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

PLAN

N

01/27/2023

SG-DA-1D-1 001 00



SG-DA-2

SAN GABRIEL WWTP
EXISTING INFLUENT LIFT STATION 

ELECTRICAL BUILDING DEMOLITION PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

N

PHOTO PHOTO

PLAN

01/27/2023

D-2-1 002SG-DA-2D-2-1 002



SG-DA-3

SAN GABRIEL WWTP
EXISTING INFLUENT LIFT STATION 

ELECTRICAL DEMOLITION PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

PLAN

N

PHOTOPHOTO

01/27/2023

D-3-1 0023SG-DA-3D-3-1 0023



SG-DB-100

SAN GABRIEL WWTP

EXISTING HEADWORKS BUILDING

ELECTRICAL DEMOLITION PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

PLAN

X
R

E
F

s
:
 
[
C

D
M

S
_
2
2
3
4
_
S

G
]
 
 
 
I
m

a
g
e
s
:
 
[
]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
S

A
E

N
Z

J
C

 
 
T

i
m

e
:
 
2
/
1
4
/
2
0
2
3
 
9
:
2
3
:
5
2
 
A

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
9
 
E

l
e
c
t
r
i
c
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
S

G
D

B
2
H

D
P

L
.
d
w

g

N

01/27/2023



SG-DD-1

SAN GABRIEL WWTP
EXISTING BLOWER AREA

ELECTRICAL DEMOLITION PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

N

PLAN

PHOTO 2
PHOTO 1

01/27/2023

-2D-1 001 00SG-DD-1-2D-1 001 00



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

PLAN

SG-DH-2

SAN GABRIEL WWTP
EXISTING IRRIGATION HIGH SERVICE 

PUMP STATION ELECTRICAL DEMOLITION PLAN

N

PHOTO 1 PHOTO 2

PHOTO 3PHOTO 4

01/27/2023

A-2D-2-1022D-2-1 002SG-DH-2A-2D-2-1022D-2-1 002GH-1D-1-2D-101-2D-101 001D-1-2D-1101-2D-101 00



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

N

PLAN

SG-DG-200

SAN GABRIEL WWTP

EXISTING IRRIGATION TRANSFER PUMP STATION

ELECTRICAL DEMOLITION PLAN

X
R

E
F

s
:
 
[
C

D
M

S
_
2
2
3
4
,
 
M

E
P

0
0
5
T

S
,
 
J
C

S
-
I
N

T
E

R
I
M

R
V

 
S

T
A

M
P

,
 
E

W
P

0
0
5
E

F
]
 
 
 
I
m

a
g
e
s
:
 
[
]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
S

A
E

N
Z

J
C

 
 
T

i
m

e
:
 
2
/
1
4
/
2
0
2
3
 
9
:
1
7
:
0
9
 
A

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
9
 
E

l
e
c
t
r
i
c
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
S

G
D

H
3
P

S
P

L
.
d
w

g

01/27/2023



SG-DH-1

SAN GABRIEL WWTP
EXISTING BUILDING

ELECTRICAL DEMOLITION PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

PLAN

N

PHOTO 1 PHOTO 2

01/27/2023

D-1-2D-1101-2D-101 00SG-DH-1D-1-2D-1101-2D-101 00



SG-E-1

SAN GABRIEL WWTP
OVERALL SITE

ELECTRICAL NEW WORK PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

PLAN

N

PLAN

05/25/2023



SG-E-2

SAN GABRIEL WWTP
SWITCHGEAR SWGR-1

ONE-LINE DIAGRAM

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

ONE-LINE DIAGRAM

ELEVATION

GENERATOR LOAD LIST

05/25/2023



SG-E-3

SAN GABRIEL WWTP
SWITCHGEAR SWGR-2

ONE-LINE DIAGRAM

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

ONE-LINE DIAGRAM

ELEVATION

01/27/2023



SG-E-4

SAN GABRIEL WWTP

NEW MOTOR CONTROL CENTER MCC-1

ONE-LINE DIAGRAM

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

ONE-LINE DIAGRAM

ELEVATION

01/27/2023



SG-E-5

SAN GABRIEL WWTP

NEW MOTOR CONTROL CENTER MCC-2

ONE-LINE DIAGRAM

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

ONE-LINE DIAGRAM

ELEVATION

01/27/2023



SG-E-6

SAN GABRIEL WWTP

NEW MOTOR CONTROL CENTER MCC-3

ONE-LINE DIAGRAM

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

ONE-LINE DIAGRAM

ELEVATION

01/27/2023



SG-E-7

SAN GABRIEL WWTP
NEW MOTOR CONTROL CENTER MCC-4

ONE-LINE DIAGRAM

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

ONE-LINE DIAGRAM

ELEVATION

01/27/2023



SG-E-8

SAN GABRIEL WWTP

COORNIDATED E-HOUSE I

PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

N

PLAN

PLAN

N

MCC-2

G

MCC-1

G

SWGR-2

G

GROUNDING RISER

01/27/2023



SG-E-9

SAN GABRIEL WWTP

COORDINATED E-HOUSE II

PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

PLAN

N

PLAN

N

VFD-WWP-02

G

VFD-WWP-01

G

MCC-3

G

GROUNDING RISER

01/27/2023



SG-E-10

SAN GABRIEL WWTP

COORDINATED E-HOUSE III

PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

N

PLAN

PLAN

N

MCC-4

G

GROUNDING RISER

01/27/2023



SG-E-11
SAN GABRIEL WWTP

PANELBOARD SCHEDULES

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SCHEDULE

SCHEDULE

SCHEDULE

SCHEDULE

SCHEDULE
01/27/2023



SG-E-12

SAN GABRIEL WWTP

ELECTRICAL DUCTBANK SCHEDULE I

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

SCHEDULE

SCHEDULE

SCHEDULE

SCHEDULE

SCHEDULE

01/27/2023



SG-E-13

SAN GABRIEL WWTP

ELECTRICAL DUCTBANK SCHEDULE II

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

SCHEDULE

SCHEDULE

SCHEDULE

SCHEDULE

01/27/2023



SG-E-14

SAN GABRIEL WWTP

ELECTRICAL DUCTBANK SCHEDULE III

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

SCHEDULE

SCHEDULE

SCHEDULE

SCHEDULE

SCHEDULE

SCHEDULE

01/27/2023



SG-E-15

SAN GABRIEL WWTP

ELECTRICAL DUCTBANK SCHEDULE IV

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

SCHEDULE

SCHEDULE

SCHEDULE

04/14/202305/25/2023



SG-E-16

SAN GABRIEL WWTP

ELECTRICAL DUCTBANK SCHEDULE V

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

SCHEDULE

SCHEDULE

SCHEDULE

04/14/202305/25/2023



SG-EA-1

SAN GABRIEL WWTP
COARSE BAR SCREEN

POWER PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

N

PLAN

XR
EF

s:
 [C

D
M

S_
22

34
_S

G
, M

W
P0

10
BS

, J
C

S-
IN

TE
R

IM
R

V 
ST

AM
P,

 S
EP

00
1B

S,
 S

W
P0

01
BS

, M
EP

00
9B

S]
   

Im
ag

es
: [

]
La

st
 s

av
ed

 b
y:

 A
M

O
G

H
AT

  T
im

e:
 0

1/
31

/2
02

3 
4:

55
:3

5 
PM

pw
:\\

cd
m

sm
ith

-a
z0

2-
pw

.b
en

tle
y.

co
m

:p
w

_p
l1

\2
04

8\
26

49
53

\0
4 

D
es

ig
n 

Se
rv

ic
es

 N
M

_9
0%

\0
9 

El
ec

tri
ca

l\1
0 

BI
M

/C
AD

D
\S

G
EA

1L
SP

L.
dw

g

01/27/2023



SG-EA-2

SAN GABRIEL WWTP

INFLUENT LIFT STATION 

POWER PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

N

PLAN

01/27/2023



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

N

PLAN

SG-EB-1

SAN GABRIEL WWTP
GRIT CHAMBER LOWER LEVEL

POWER PLAN

05/25/2023



SG-EB-2

SAN GABRIEL WWTP

GRIT CHAMBER UPPER LEVEL

 POWER PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

N

PLAN

DIAGRAM

DIAGRAM

X
R

E
F

s
:
 
[
C

D
M

S
_
2
2
3
4
_
S

G
,
 
M

E
P

0
0
2
G

R
,
 
M

E
S

0
0
2
G

R
,
 
M

W
S

0
0
2
G

R
,
 
M

W
P

0
0
3
G

R
,
 
M

E
P

0
0
3
G

R
,
 
M

W
P

0
0
2
G

R
,
 
J
C

S
-
I
N

T
E

R
I
M

R
V

 
S

T
A

M
P

]
 
 
 
I
m

a
g
e
s
:
 
[
]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
S

A
E

N
Z

J
C

 
 
T

i
m

e
:
 
2
/
1
4
/
2
0
2
3
 
9
:
4
9
:
0
0
 
A

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
9
 
E

l
e
c
t
r
i
c
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
S

G
E

B
2
G

R
P

L
.
d
w

g

01/27/2023



SG-EC-1

SAN GABRIEL WWTP
AERATION BASIN

POWER PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

PLAN

N

XR
EF

s:
 [C

D
M

S_
22

34
_S

G
, J

C
S-

IN
TE

R
IM

R
V 

ST
AM

P,
 M

W
P0

18
TU

, M
EP

00
3T

U
, M

W
P0

02
G

R
, S

W
P0

00
AT

, S
EP

00
0A

T]
   

Im
ag

es
: [

]
La

st
 s

av
ed

 b
y:

 A
M

O
G

H
AT

  T
im

e:
 0

1/
31

/2
02

3 
4:

28
:5

2 
PM

pw
:\\

cd
m

sm
ith

-a
z0

2-
pw

.b
en

tle
y.

co
m

:p
w

_p
l1

\2
04

8\
26

49
53

\0
4 

D
es

ig
n 

Se
rv

ic
es

 N
M

_9
0%

\0
9 

El
ec

tri
ca

l\1
0 

BI
M

/C
AD

D
\S

G
EC

1B
BP

L.
dw

g

01/27/2023



SG-EC-2

SAN GABRIEL WWTP
RAS METER VAULTS
ELECTRICAL PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

PLAN PLAN

N N

XR
EF

s:
 [C

D
M

S_
22

34
_D

S,
 J

C
S-

IN
TE

R
IM

R
V 

ST
AM

P,
 M

W
P0

05
R

V]
   

Im
ag

es
: [

]
La

st
 s

av
ed

 b
y:

 A
M

O
G

H
AT

  T
im

e:
 0

1/
31

/2
02

3 
5:

18
:2

4 
PM

pw
:\\

cd
m

sm
ith

-a
z0

2-
pw

.b
en

tle
y.

co
m

:p
w

_p
l1

\2
04

8\
26

49
53

\0
4 

D
es

ig
n 

Se
rv

ic
es

 N
M

_9
0%

\0
9 

El
ec

tri
ca

l\1
0 

BI
M

/C
AD

D
\S

G
EC

2M
VP

L.
dw

g

01/27/2023



AAAA

AAAA

SG-ED-1

SAN GABRIEL WWTP
BLOWER AREA
POWER PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

N

PLAN

DIAGRAM 1

N

PLAN

GROUNDING RISER

04/14/202305/25/2023



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

PLAN

N

SG-EE-1

SAN GABRIEL WWTP
AERATED SLUDGE HOLDING TANK

PD BLOWER PLAN

05/25/2023



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

SG-EF-1

SAN GABRIEL WWTP

SODIUM BISULFITE STORAGE AND FEED AREA

 POWER AND LIGHTING PLAN

N

PLAN

PLAN

N

DIAGRAM 1

X
R

E
F

s
:
 
[
C

D
M

S
_
2
2
3
4
_
D

S
,
 
M

W
P

0
1
2
B

S
,
 
E

W
P

0
0
5
E

F
,
 
J
C

S
-
I
N

T
E

R
I
M

R
V

 
S

T
A

M
P

]
 
 
 
I
m

a
g
e
s
:
 
[
]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
S

S
 
 
T

i
m

e
:
 
1
/
3
1
/
2
0
2
3
 
6
:
2
4
:
4
5
 
P

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
9
 
E

l
e
c
t
r
i
c
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
S

G
E

F
1
P

R
P

L
.
d
w

g

01/27/2023



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

N

PLAN

XR
EF

s:
 [C

D
M

S_
22

34
_D

S,
 J

C
S-

IN
TE

R
IM

R
V 

ST
AM

P,
 M

W
P0

21
EB

, M
EP

02
1E

B,
 S

W
P0

00
EQ

]  
 Im

ag
es

: [
]

La
st

 s
av

ed
 b

y:
 A

M
O

G
H

AT
  T

im
e:

 0
1/

31
/2

02
3 

3:
53

:3
1 

PM
pw

:\\
cd

m
sm

ith
-a

z0
2-

pw
.b

en
tle

y.
co

m
:p

w
_p

l1
\2

04
8\

26
49

53
\0

4 
D

es
ig

n 
Se

rv
ic

es
 N

M
_9

0%
\0

9 
El

ec
tri

ca
l\1

0 
BI

M
/C

AD
D

\S
G

EG
1P

L.
dw

g

SG-EG-1

SAN GABRIEL WWTP
WET WEATHER STORAGE TANK

PLAN

05/25/2023



SG-EG-2

SAN GABRIEL WWTP

PECAN BRANCH TRANSFER PUMP STATION

PLAN

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

PLAN

N

X
R

E
F

s
:
 
[
C

D
M

S
_
2
2
3
4
_
S

G
,
 
C

D
E

M
O

1
0
0
,
 
C

E
P

2
0
1
S

T
,
 
C

W
P

2
0
1
P

L
,
 
J
C

S
-
I
N

T
E

R
I
M

R
V

 
S

T
A

M
P

,
 
E

W
P

0
0
2
T

P
L
,
 
E

W
P

0
0
4
P

W
,
 
S

G
E

2
E

E
P

L
,
 
E

C
-
1
,
 
M

-
P

-
S

T
A

,
 
R

E
C

O
R

D
_
0
2
,
 
C

V
N

-
T

X
]
 
 
 
I
m

a
g
e
s
:
 
[
]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
A

M
O

G
H

A
T

 
 
T

i
m

e
:
 
0
1
/
3
1
/
2
0
2
3
 
3
:
4
3
:
2
8
 
P

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
9
 
E

l
e
c
t
r
i
c
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
S

G
E

G
0
2
P

S
P

L
.
d
w

g

01/27/2023



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SG-EH-1

SAN GABRIEL WWTP
IRRIGATION HIGH SERVICE 

PUMP STATION POWER PLAN

N

PLAN

01/27/2023

G 3



CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

SG-EJ-1

SAN GABRIEL WWTP

ADMINISTRATION AND BLOWER BUILDING

MODIFICATION POWER PLAN

PLAN

01/27/2023



EY-1
SAN GABRIEL WWTP

ELECTRICAL SCHEMATIC I

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SCHEMATIC 1

SCHEMATIC 1A

XR
EF

s:
 [C

D
M

S_
22

34
 S

G
, J

C
S-

IN
TE

R
IM

R
V 

ST
AM

P]
   

Im
ag

es
: [

]
La

st
 s

av
ed

 b
y:

 S
AE

N
ZJ

C
  T

im
e:

 1
/3

1/
20

23
 1

2:
43

:1
6 

AM
pw

:\\
cd

m
sm

ith
-a

z0
2-

pw
.b

en
tle

y.
co

m
:p

w
_p

l1
\2

04
8\

26
49

53
\0

4 
D

es
ig

n 
Se

rv
ic

es
 N

M
_9

0%
\0

9 
El

ec
tri

ca
l\1

0 
BI

M
/C

AD
D

\E
Y-

1.
dw

g

01/27/2023



EY-2

SAN GABRIEL WWTP

ELECTRICAL SCHEMATIC II

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP

REHABILITATION

©
 
2
0
2
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200

Austin, TX 78759

Tel: (512) 346-1100

SCHEMATIC 1 SCHEMATIC 2

X
R

E
F

s
:
 
[
C

D
M

S
_
2
2
3
4
 
S

G
,
 
J
C

S
-
I
N

T
E

R
I
M

R
V

 
S

T
A

M
P

]
 
 
 
I
m

a
g
e
s
:
 
[
]

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
S

A
E

N
Z

J
C

 
 
T

i
m

e
:
 
4
/
1
7
/
2
0
2
3
 
2
:
4
2
:
5
8
 
P

M

p
w

:
\
\
c
d
m

s
m

i
t
h
-
a
z
0
2
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
p
w

_
p
l
1
\
2
0
4
8
\
2
6
4
9
5
3
\
0
4
 
D

e
s
i
g
n
 
S

e
r
v
i
c
e
s
 
N

M
_
9
0
%

\
0
9
 
E

l
e
c
t
r
i
c
a
l
\
1
0
 
B

I
M

/
C

A
D

D
\
E

Y
-
2
.
d
w

g

04/14/202305/25/2023



EY-3
SAN GABRIEL WWTP

ELECTRICAL SCHEMATIC III

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SCHEMATIC 1

NEMA 7 PUSHBUTTON STATION

01/27/2023



EY-4
SAN GABRIEL WWTP

ELECTRICAL SCHEMATIC IV

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SCHEMATIC 1 SCHEMATIC 1

NEMA 4XSS PUSHBUTTON STATION

01/27/2023



EY-5
SAN GABRIEL WWTP

ELECTRICAL SCHEMATIC V

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

FOR INTERIM REVIEW ONLY

JUAN CARLOS SAENZ
 LICENSE NO. 138331.

THIS DOCUMENT IS
RELEASED FOR THE

PURPOSE OF REVIEW UNDER
THE AUTHORITY OF

ON JANUARY, 2023
IT IS NOT TO BE USED FOR

CONSTRUCTION, BIDDING OR
PERMIT PURPOSES.

NEMA 4XSS PUSHBUTTON STATION

SCHEMATIC 1 SCHEMATIC 1

01/27/202301/27/2023



EY-6
SAN GABRIEL WWTP

ELECTRICAL SCHEMATIC VI

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

SCHEMATIC 1

SCHEMATIC 2

01/27/2023



EZ-1
ELECTRICAL STANDARD DETAILS I

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

DETAIL A DETAIL B

DETAIL C

DETAIL D

DETAIL E

XR
EF

s:
 [C

D
M

S_
22

34
 S

G
, J

C
S-

IN
TE

R
IM

R
V 

ST
AM

P]
   

Im
ag

es
: [

]
La

st
 s

av
ed

 b
y:

 A
M

O
G

H
AT

  T
im

e:
 0

1/
30

/2
02

3 
3:

18
:1

3 
PM

pw
:\\

cd
m

sm
ith

-a
z0

2-
pw

.b
en

tle
y.

co
m

:p
w

_p
l1

\2
04

8\
26

49
53

\0
4 

D
es

ig
n 

Se
rv

ic
es

 N
M

_9
0%

\0
9 

El
ec

tri
ca

l\1
0 

BI
M

/C
AD

D
\E

Z0
1N

FD
T.

dw
g

01/27/2023



EZ-2
ELECTRICAL STANDARD DETAILS II

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

DETAIL A

DETAIL E

DETAIL CDETAIL B DETAIL D

DETAIL F DETAIL G

XR
EF

s:
 [C

D
M

S_
22

34
_S

G
, J

C
S-

IN
TE

R
IM

R
V 

ST
AM

P]
   

Im
ag

es
: [

]
La

st
 s

av
ed

 b
y:

 A
M

O
G

H
AT

  T
im

e:
 0

1/
30

/2
02

3 
3:

46
:4

0 
PM

pw
:\\

cd
m

sm
ith

-a
z0

2-
pw

.b
en

tle
y.

co
m

:p
w

_p
l1

\2
04

8\
26

49
53

\0
4 

D
es

ig
n 

Se
rv

ic
es

 N
M

_9
0%

\0
9 

El
ec

tri
ca

l\1
0 

BI
M

/C
AD

D
\E

Z0
2N

FD
T.

dw
g

01/27/2023



EZ-3
ELECTRICAL STANDARD DETAILS III

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100

DETAIL A DETAIL B DETAIL C

XR
EF

s:
 [C

D
M

S_
22

34
_S

G
, J

C
S-

IN
TE

R
IM

R
V 

ST
AM

P]
   

Im
ag

es
: [

]
La

st
 s

av
ed

 b
y:

 A
M

O
G

H
AT

  T
im

e:
 0

1/
30

/2
02

3 
7:

47
:3

5 
PM

pw
:\\

cd
m

sm
ith

-a
z0

2-
pw

.b
en

tle
y.

co
m

:p
w

_p
l1

\2
04

8\
26

49
53

\0
4 

D
es

ig
n 

Se
rv

ic
es

 N
M

_9
0%

\0
9 

El
ec

tri
ca

l\1
0 

BI
M

/C
AD

D
\E

Z0
3N

FD
T.

dw
g

01/27/2023



I-1
INSTRUMENTATION LEGEND I

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



I-2
INSTRUMENTATION LEGEND II

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-I-1
SAN GABRIEL WWTP

CONTROL SYSTEM ARCHITECTURE

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-IA-1
SAN GABRIEL WWTP

BAR SCREEN AND INFLUENT LIFT STATION P&ID

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-IB-1
SAN GABRIEL WWTP
GRIT REMOVAL P&ID

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-IB-2
SAN GABRIEL WWTP

GRIT CLASSIFIER P&ID

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-IC-1

SAN GABRIEL WWTP
TREATMENT UNIT AND RETURN

ACTIVATED SLUDGE P&ID

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-ID-1
SAN GABRIEL WWTP

AERATION BLOWER SYSTEM P&ID

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-IE-1

SAN GABRIEL WWTP
AERATED SLUDGE HOLDING TANK

BLOWER AND MISCELLANEOUS P&ID

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-IF-1
SAN GABRIEL WWTP

SODIUM BISULFITE STORAGE SYSTEM P&ID

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-IF-2
SAN GABRIEL WWTP

SODIUM BISULFITE FEED SYSTEM P&ID

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-IG-1

SAN GABRIEL WWTP
WW BLOWER AND PECAN BRANCH

TRANSFER PUMP STATION P&ID

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



SG-IG-2

SAN GABRIEL WWTP
IRRIGATION TRANSFER

PUMP STATION P&ID

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



DETAIL A DETAIL E DETAIL F

DETAIL DDETAIL CDETAIL B

DETAIL G

IZ-1
INSTRUMENTATION INSTALLATION DETAILS I

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100



DETAIL H DETAIL I DETAIL J DETAIL K

DETAIL L

IZ-2
INSTRUMENTATION INSTALLATION DETAILS II

CITY OF GEORGETOWN, TEXAS

SAN GABRIEL WWTP
REHABILITATION

©
 2

02
2

TBPE Firm Registration No. F-3043

9430 Research Blvd., Suite 1-200
Austin, TX 78759
Tel: (512) 346-1100


	INDEX AND GENERAL NOTES
	COVER
	G-2
	G-3
	G-4
	G-5
	G-6
	G-7
	SG-G-1
	SG-G-2
	SG-G-3
	SG-G-4
	SG-G-5
	SG-G-6
	DEMOLITION
	SG-D-1
	SG-DA-1
	SG-DA-2
	SG-DA-3
	SG-DA-4
	SG-DA-5
	SG-DB-1
	SG-DC-1
	SG-DC-2
	SG-DD-1
	SG-DE-1
	SG-DE-2
	SG-DE-3
	SG-DF-1
	SG-DF-2
	SG-DF-3
	SG-DG-1


	CIVIL / SITE
	SG-C-1
	SG-C-2
	SG-C-3
	SG-C-4
	SG-C-5
	SG-C-6
	SG-C-7
	CZ-1
	CZ-2
	CZ-3
	CZ-4
	CZ-5

	ARCHITECTURAL
	A-1
	SG-AI-1
	SG-AH-1
	AZ-1

	STRUCTURAL 
	S-1
	S-2
	SG-SA-1
	SG-SA-2
	SG-SA-3
	SG-SA-4
	SG-SB-1
	SG-SB-2
	SG-SB-3
	SG-SB-4
	SG-SC-1
	SG-SC-2
	SG-SD-1
	SG-SE-1
	SG-SF-1
	SG-SF-2
	SG-SG-1
	SG-SI-1
	SG-SI-2
	SZ-1
	SZ-2
	SZ-3
	SZ-4
	SZ-5
	SZ-6
	SZ-7
	SZ-8
	SZ-9

	PROCESS MECHANICAL
	M-1
	SG-MA-1
	SG-MA-2
	SG-MA-3
	SG-MA-4
	SG-MB-1
	SG-MB-2
	SG-MB-3
	SG-MC-1
	SG-MC-2
	SG-MC-3
	SG-MC-4
	SG-MC-5
	SG-MD-1
	SG-MD-2
	SG-ME-1
	SG-ME-2
	SG-MF-1
	SG-MF-2
	SG-MG-1
	MZ-1
	MZ-2
	MZ-3
	MZ-4
	MZ-5
	MZ-6
	MZ-7

	BUILDING MECHANICAL
	H-1
	H-2
	SG-HI-1
	SG-HI-2
	SG-HI-3
	HZ-1

	ELECTRICAL
	E-1
	E-2
	E-3
	E-4
	SG-D-100
	SG-D-200
	SG-D-300
	SG-D-400
	SG-D-500
	SG-D-600
	SG-D-700
	SG-D-800
	SG-DA-100
	SG-DA-200
	SG-DA-300
	SG-DB-100
	SG-DD-100
	SG-DG-100
	SG-DG-200
	SG-DH-100
	SG-E-1
	SG-E-2
	SG-E-3
	SG-E-4
	SG-E-5
	SG-E-6
	SG-E-7
	SG-E-8
	SG-E-9
	SG-E-10
	SG-E-11
	SG-E-12
	SG-E-13
	SG-E-14
	SG-E-15
	SG-E-16
	SG-EA-1
	SG-EA-2
	SG-EB-1
	SG-EB-2
	SG-EC-1
	SG-EC-2
	SG-ED-1
	SG-EE-1
	SG-EF-1
	SG-EG-1
	SG-EG-2
	SG-EG-3
	SG-EJ-1
	EY-1
	EY-2
	EY-3
	EY-4
	EY-5
	EY-6
	EZ-1
	EZ-2
	EZ-3

	CONTROL ARCHITECTURE AND P&IDS
	I-1
	I-2
	SG-I-1
	SG-IA-1
	SG-IB-1
	SG-IB-2
	SG-IC-1
	SG-ID-1
	SG-IE-1
	SG-IF-1
	SG-IF-2
	SG-IG-1
	SG-IG-2
	IZ-1
	IZ-2


